

# Folinic acid

## Newborn use only

2025

<b>Alert</b>	Folinic acid is not the same as folic acid but does have an equivalent vitamin activity. Also known as calcium folinate or Leucovorin.
<b>Indication</b>	Concurrent therapy with dihydrofolate reductase inhibitors, e.g. pyrimethamine. <sup>1,2</sup> Folinic acid dependent seizures and cerebral folate deficiency. <sup>3,4</sup>
<b>Action</b>	Folinic acid is the active metabolite of folate that bypasses dihydrofolate reductase.
<b>Drug Type</b>	B Group Vitamin
<b>Trade Name</b>	DBL Leucovorin Calcium Injection, Pfizer Leucovorin Calcium Solution for Injection DBL Leucovorin Calcium Tablets, Folinic Acid Capsules (FIT-Bioceuticals)
<b>Presentation</b>	DBL Leucovorin Calcium injection - 15 mg/2 mL, 50 mg/5 mL, 300 mg/30 mL. Pfizer (Perth) Leucovorin Calcium Injection USP 50 mg (folinic acid) in 5 mL (sterile) and 100 mg (folinic acid) in 10 mL Plastic Vial. Pfizer (Perth) Leucovorin Calcium Injection USP 50 mg (folinic acid) in 5 mL (sterile) and 100 mg (folinic acid) in 10 mL Steriluer ampoule. DBL Leucovorin Calcium tablet 15 mg folinic acid. Folinic Acid Capsules (FIT-Bioceuticals) 500 microg (Not on the NSW State Formulary).
<b>Dose</b>	<b>Concurrent therapy with dihydrofolate reductase inhibitors<sup>1,2</sup></b> 10 mg three times per <b>week</b> .  <b>Folinic acid responsive seizures<sup>3,5</sup></b> 2.5 mg twice a day (doses up to 8 mg/kg/day have been used)
<b>Dose adjustment</b>	Therapeutic hypothermia – Not applicable. ECMO – No information. Hepatic impairment – No dose adjustment. Renal impairment – No dose adjustment.
<b>Maximum Daily Dose</b>	Not established.
<b>Route</b>	Oral
<b>Preparation</b>	<b>Liquid injection solution:<sup>16-18</sup></b> Measure the dose and give undiluted orally.  <b>Folinic acid tablet:</b> 1. Dispense one tablet into 15 mL of water for injection to make a concentration of 1 mg/mL 2. Shake well to ensure even dispersion 3. Administer required dose immediately, discard any remaining solution
<b>Administration</b>	ORALLY or via gastric tube, ideally administer on an empty stomach (i.e. at least one hour before food or two hours after food). <sup>13</sup>
<b>Monitoring</b>	No specific monitoring required.
<b>Contraindications</b>	Little information. Not effective in methylenetetrahydrofolate reductase deficiency.
<b>Precautions</b>	Avoid use with folic acid antagonists unless under a specialist's advice. <sup>6</sup>
<b>Drug Interactions</b>	Antiepileptics – folinic acid may counteract the antiepileptic effect of phenobarbital (phenobarbitone), phenytoin, primidone, and succinimides and increase the frequency of seizures. Fluorouracil – folinic acid may enhance the toxicity of fluorouracil. Folic acid antagonists – when folinic acid is given in conjunction with a folic acid antagonist (e.g. cotrimoxazole, pyrimethamine) the efficacy of the folic acid antagonist may either be reduced or completely neutralised. <sup>6</sup> Chloramphenicol - Concurrent administration of chloramphenicol and folinic acid in folate deficient patients may result in antagonism of haematopoietic response to folinic acid.
<b>Adverse Reactions</b>	Allergic sensitisation, including anaphylactic reactions, and urticarial rash. <sup>6</sup> Nausea and vomiting with high doses.
<b>Overdose</b>	AUSTRALIA Contact the Poisons Information Centre on <b>13 11 26</b> for information on the management of overdose. NEW ZEALAND Contact the National Poisons Centre on <b>0800 764 766</b> for information on the management of overdose.
<b>Compatibility</b>	Not applicable.

<b>Incompatibility</b>	Not applicable.
<b>Stability</b>	Use solution prepared from tablets immediately. Discard remaining
<b>Storage</b>	<b>Solution for injection</b> Store at 2 to 8°C. (Refrigerate. Do not freeze). Protect from light. <b>Tablets</b> Store below 25°C.
<b>Excipients</b>	<b>Solution for injection.</b> <i>DBL Brand:</i> Sodium chloride and water for injections. Sodium hydroxide and/or hydrochloric acid (used to adjust pH of 300 mg/30 mL only). <i>Pfizer Brand:</i> Sodium chloride in water for injections. <b>Tablets.</b> Lactose monohydrate, microcrystalline cellulose, magnesium stearate.
<b>Special Comments</b>	
<b>Evidence</b>	<b>Efficacy</b> <b>Concurrent therapy with dihydrofolate reductase inhibitors:</b> <b>Pyrimethamine/sulfadiazine:</b> Current guidelines for treatment of the infant with congenital toxoplasmosis are for use of pyrimethamine and sulfadiazine plus folinic acid. <sup>1,2</sup> Folinic acid 10 mg three times a week is recommended until 1 week following cessation of pyrimethamine treatment. It is advised not to use folic acid as a substitute for folinic acid. <sup>1,2</sup> Levels of folinic acid in the cerebrospinal fluid (CSF) from folinic acid supplemented infants treated with pyrimethamine for congenital toxoplasmosis are thought to be too low to inhibit the effect of pyrimethamine. <sup>7</sup> However, there are no clinical trials comparing folate or folinic acid versus placebo in infants with toxoplasmosis. <b>Methotrexate:</b> Folate and folinic acid have a protective and probably similar effect against methotrexate-related adverse effects (including a reduction in gastrointestinal side effects, hepatic dysfunction, and discontinuation of MTX treatment for any reason) in patients with inflammatory disease. <sup>8,9</sup> <b>Trimethoprim/sulfamethoxazole:</b> There are no clinical trials comparing folate or folinic acid versus placebo in infants with treated with trimethoprim/sulfamethoxazole. <b>Folinic acid responsive seizures</b> Folinic acid responsive epilepsies are caused by low concentrations of 5-methyltetrahydrofolate (MTHF) in the CSF. Genetic or autoimmune mechanisms cause cerebral folate deficiency and delayed treatment may lead to encephalopathy with severe learning disabilities. An EEG may show abnormal background activity with multifocal spike-wave complexes but typically has no diagnostic features. Neuroimaging results are also usually normal. Patients either do not respond to pyridoxine at all or exhibit only a temporary improvement. However, such patients show a marked neurological recovery including cessation of seizures upon folinic acid treatment. <sup>3, 5,10</sup> In infants, folinic acid responsive seizures typically present within days after birth as epileptic spasms – myoclonic, absence, or generalized tonic clonic seizures. Identified gene abnormalities include ALDH7A1, SLC46A1, FOLR1, MTHFR, and MTHFS. Folinic acid 2.5 mg twice a day has been commenced with good effect in many case reports including one report with gradual increase of the dose over 14 months to 45 mg twice a day. <sup>4, 5, 10-15</sup> Recommended treatment includes initial treatment with folinic acid or 5-methyltetrahydrofolate 3–5 mg/kg and long-term treatment with folinic acid or 5-methyltetrahydrofolate 3–5 mg/kg daily. <sup>3</sup> <b>Safety</b> No paediatric data are available.
<b>References</b>	<ol style="list-style-type: none"> <li>1. Maldonado YA, Read JS, Committee on Infectious D. Diagnosis, Treatment, and Prevention of Congenital Toxoplasmosis in the United States. <i>Pediatrics</i>. 2017;139.</li> <li>2. Management of Perinatal Infections. Australasian Society for Infectious Diseases (ASID). 2022.</li> <li>3. Hwang SK, Kwon S. Early-onset epileptic encephalopathies and the diagnostic approach to underlying causes. <i>Korean J Pediatr</i>. 2015;58:407-14.</li> <li>4. Pope S, Artuch R, Heales S, Rahman S. Cerebral folate deficiency: Analytical tests and differential diagnosis. <i>J Inher Metab Dis</i>. 2019;42:655-72.</li> <li>5. Gallagher RC, Van Hove JL, Scharer G, Hyland K, Plecko B, Waters PJ, Mercimek-Mahmutoglu S, Stockler-Ipsiroglu S, Salomons GS, Rosenberg EH, Struys EA, Jakobs C. Folinic acid-responsive seizures are identical to pyridoxine-dependent epilepsy. <i>Ann Neurol</i>. 2009;65:550-6.</li> </ol>

	<ol style="list-style-type: none"> <li>6. <a href="https://app.emimselite.com.acs.hcn.com.au/">https://app.emimselite.com.acs.hcn.com.au/</a>. Accessed on 3 September 2024.</li> <li>7. McLeod R, Mack D, Foss R, Boyer K, Withers S, Levin S, Hubbell J. Levels of pyrimethamine in sera and cerebrospinal and ventricular fluids from infants treated for congenital toxoplasmosis. <i>Antimicrobial Agents and Chemotherapy</i>. 1992;36:1040-8.</li> <li>8. Prey S, Paul C. Effect of folic or folinic acid supplementation on methotrexate-associated safety and efficacy in inflammatory disease: a systematic review. <i>Br J Dermatol</i>. 2009;160:622-8.</li> <li>9. Shea B, Swinden MV, Tanjong Ghogomu E, Ortiz Z, Katchamart W, Rader T, Bombardier C, Wells GA, Tugwell P. Folic acid and folinic acid for reducing side effects in patients receiving methotrexate for rheumatoid arthritis. <i>Cochrane Database Syst Rev</i>. 2013:CD000951.</li> <li>10. Hyland K, Buist NR, Powell BR, Hoffman GF, Rating D, McGrath J, Acworth IN. Folinic acid responsive seizures: a new syndrome? <i>J Inher Metab Dis</i>. 1995;18:177-81.</li> <li>11. Nicolai J, van Kranen-Mastenbroek VH, Wevers RA, Hurkx WA, Vles JS. Folinic acid-responsive seizures initially responsive to pyridoxine. <i>Pediatr Neurol</i>. 2006;34:164-7.</li> <li>12. Ferreira P, Luco SM, Sawyer SL, Davila J, Boycott KM, Dyment DA. Late diagnosis of cerebral folate deficiency: Fewer seizures with folinic acid in adult siblings. <i>Neurol Genet</i>. 2016;2:e38.</li> <li>13. Frye RE, Donner E, Golja A, Rooney CM. Folinic acid-responsive seizures presenting as breakthrough seizures in a 3-month-old boy. <i>J Child Neurol</i>. 2003;18:562-9.</li> <li>14. Torres OA, Miller VS, Buist NM, Hyland K. Folinic acid-responsive neonatal seizures. <i>J Child Neurol</i>. 1999;14:529-32.</li> <li>15. Cosnahan AS, Campbell CT. Inborn Errors of Metabolism in Pediatric Epilepsy. <i>J Pediatr Pharmacol Ther</i>. 2019 Sep-Oct;24(5):398-405.</li> <li>16. United Kingdom Medicines Information (UKMi). What injections can be given enterally? <a href="https://www.sps.nhs.uk/articles/about-ukmi-medicines-qas/">https://www.sps.nhs.uk/articles/about-ukmi-medicines-qas/</a>. Accessed on 11 July 2019.</li> <li>17. Handbook of drug administration via enteral feeding tubes. 3rd ed. White R, Bradnam V. Pharmaceutical Press, London; 2015.</li> <li>18. Australian Don't Rush to Crush Handbook (4th Edition). Distributed by MIMS Australia © The Society of Hospital Pharmacists of Australia. Accessed via CIAP 1<sup>st</sup> of September 2024</li> </ol>
--	--

Version Number	Date
Original 1.0	22/07/2019
Current 2.0	1/04/2025
Review	1/04/2030

**Authors Contribution of the current version**

<b>Author/s</b>	Rebecca O'Grady, Benjamin Emerson-Parker, Nilkant Phad
<b>Evidence Review</b>	Rebecca O'Grady, Nilkant Phad
<b>Expert Review</b>	
<b>Nursing Review</b>	Benjamin Emerson-Parker
<b>Pharmacy Review</b>	Rebecca O'Grady
<b>ANMF Group contributors</b>	Srinivas Bolisetty, Bhavesh Mehta, Amber Seigel, Rebecca Barzegar, Jutta van den Boom, Mohammad Irfan Azeem, Thao Tran, Michelle Jenkins, Cindy Chen, Kerrie Knox, Bryony Malloy, Renae Gengaroli, Samantha Hassall, Susanah Brew
<b>Final Editing</b>	Benjamin Emerson-Parker, Srinivas Bolisetty
<b>Electronic version</b>	Cindy Chen, Ian Callander
<b>Facilitator</b>	Srinivas Bolisetty

**Citation for the current version**

O'Grady R, Emerson-Parker B, Phad N, Bolisetty S, Mehta B, Seigel A, Barzegar R, van den Boom J, Azeem MI, Tran T, Jenkins M, Chen C, Gengaroli R, Malloy B, Hassall S, Brew S, Callander I. Folinic acid. Consensus formulary by the Australasian Neonatal Medicines Formulary group. Version 2 dated 1 April 2025. [www.anmfonline.org](http://www.anmfonline.org)